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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCOKDING TO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GlVEN IN ONE OR MORE OFTHE 

FOLLOWING STANDARDS LAST EDITION: 
ICERTLFICAMOS OUE EL PRODUCTO ISSTADO ABAIO FUE DISEÑADO. FABRICAW Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGLIIENTES 

API 598 - VALVE INSPECTION AND TESTING API 6D - PlPELlNE VALVES -CATE, PLUG, BALL AND CHECK 
API 599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEELGATE VALVES, FLANGED AND WELDING ENDS 
ANSlB16-10 - FACE TO FACE AND ENDTO END DIMENSIONS OF VALVES ANSl B16-11 - FORGED FITTINGS, SOCKET - WELDING ANDTHREADED 
ANSl B16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS API 602 - COMPACT STEELGATE VALVES - FLANGED, THREADED, 
MSS-SP61 - PRESSURE TESTMG OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

VALVE W I í H  W W  EMISSION CONTROL (M PPM'S MAX.) (VALVIILA SUMINISTRADA CON CONTROLDE BAJAS 
EMISIONES FUGITIVAS (M PPM'S MAX.) ) P N E U M A T l C  (PSI) 80 80 I WEUMATICA) 

f MECHANICAL TESTS MECI\NICAS) 1 

P a r t  No. AC041A08MAA8300000 f 

CERTIFICADO POR: CERTlFlED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 
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(Código) 4" Fig. 5202 F UT WCB, API TRIM No.8 830000 Descr io t ion  
Descripción CAST STEEL GATE VALVE 150 CLASS 

(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) 

P R E S S U R E  T E S T  
(PRUEBAS DE PRESION) 

H Y D R O S T A T I C  IPSI)  
(HIDROSTATICA) 

I 

TENS YlELD ELG RED BHN 

m1 m1 % % 
2n> 3RD AVG cm6 IST 

74.97 43.07 2 6  4 7  152 

74.24 44.80 2 5  4 9  1 6 6  

101.79 68.59 2 7  44 2 6 9  

L 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSLCI~N QUIMICA (%) 

ITEM HEAT No. MATERIAL 
1PARTEI (COLADA) (ASTMI 

BODY WHZZ460 ASTMA-IIrnCB 
CLlERW 

BONNET ~ ~ 2 6 9 7 4  ASTM A-2IbWCB 
BONETE 

WEDGE U3334 ASTMA-iI?ICAIS 

DISCO 

V C b  c MD P S Si N¡ Cr M0 CU 
0.202 0.981 0.023 0.010 0.447 0 .010  0.002 0.028 0.060 0.003 

Nomializated to (Nomialiado a) 930 Temoer lo (Temole a) 650 Cooled Ui air. (ERfnado en aire.) 
0.198 0.938 0.039 0.023 0.451 0.093 0.089 0.1 1 9  0.043 0.004 

Nomializated to (Nomializado a) 930 Temper to (Temole a) 650 Cooled in a". (Enfriado en aire.) 
0 .110  0.790 0.023 0.016 0 .900  0.720 12.360 0.042 0.077 0.001 

Nomializado a (Nomialilatsd to) 970 Temole a (Tem~er 10) 630 Enfriado en aire. (Cooled in air.) 


